

CHERAN SPINNER PRIVATE LIMITED**TEST REPORT**

DATE:30.06.2022

1	COUNT	Ne 20/1(VORTEX)
2	MATERIAL & BLEND	VISCOSE-100%
4	ACTUAL COUNT Ne	20.5
5	C.S.P	2700
6	COUNT CV	1.5
7	STRENGTH CV	4.5
8	T.P.I / T.P.M	-
9	R.K.M * (TENSOMAXX)	17.32
10	R.K.M CV	5.0%
11	ELONGATION	11.5
12	ELONGATION CV	8.0%
13	HAIRINESS **	4.85
14	IMPERFECTION (UT 4)	
	U%	8.4
	THIN (- 50%) / KM	0
	THICK (+ 50%) / KM	2
	NEPS (+ 200%) / KM	8
	TOTAL	10

AUTOCONED / SPLICED

** HAIRINESS (H) Tested in UT 4 SE.

